55:1%;: gAQ"%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

WWWw.saacubemoto.com




o G

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

HiJBBKTHEADL | GHT RevisionNumberPage:
QTY
1 [63755-1853-C5H665 751256Y-3 (V) i S (iyL, B3k E, e |Frontcommutationcover 1
2 63550-1853-C200 781256Y-3 (V) G % geR (ilyT, %) |Connectingboard,commutationcover 1
3 [9A133-1042-016X0L | Jm3k 4T ST4.2x16(%E44450HV) | ScrewST4.2x16 4
4 186160-0000-C700 HTHBITAT I Bulb,positionlamp 1
5 [86360-0000-0100 SrEXTI (12 V50, #6) Bulb,frontlamp 1
6 [86100-1853-C500 751256Y-3 (V) R BEAT GIayT) Frontlamp 1
7 |BO009601060000KOL | F-#p6(7E £t 140HV) Washer6 2
8 |163763-1853-010065 TS S Bracket,commutationcover 1
9 [62514-1853-0000 TRREERE Assemblingrubbersleeve,lowerdeflector 2
10|B166740106001670L [IZF:M6x16( % £%8.84%) BoltM6x16 2
11]9A113-1060-01670L | <# K ki kiF4TM6x16(%£%8.8%%) | ScrewM6x16 2
1286111-1853-C500 i AT 2R Wire,frontlamp 1
13|86103-1853-C500 HI AT ROt A Reflector, headlight 1
; 14[861011853-C00____[ifAT AT i Shell.headiight 1
TT T T o0 00 ';l_l““ ~ 7 | 15/62306-1853-C000 78125GY~3 T1 i [l 22 [ 2 rubber plug,front wind cover 2
ALt T ope :
PN g z
18
19
20




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

{52 /%% 5 KTMETER/ TURN I NGLAMP

CLINSMAIONC

No\ o m ENGLISHDESCRIPTION QTY|
1 |B166740106001270L | i FsM6x12(%4%8.8%%) BoltM6x12 2
2 [87101-1853-C10065  |{\3= 22 2k E) Meterbracket 1
3 |87100-1853-C700 ZS125GY-3(V )X 3 i Meterassy 1
4 (6222A-0000-1200 TR HShaperubberwasher 3
5 [B0009601060000KOL | *F-#4@6( % ££140HV) Planewasher6 3
6 |B061770106000060L [#ZEFM6 NutM6 3
7 [86300-1853-C600 ZS125GY-3(IIN) % 1 % 7 XT (1971, LED) [Leftturninglamp,front 1
8 [86400-1853-C600 ZS125GY-3(II) A4 i % 747 (1971, LED) |Rightturninglamp,front 1
9 [86307-1853-020065 R A [T S 4 Bracket,Leftturninglamp,front 1
10/86407-1853-020065 R BT S 48 Bracket,Rightturninglamp,front 1
11(87111-0000-0000 AT (L. TW/N)(S) Lightingbulb,meter 4
12(87111-0000-0100 ST H(12V3W)(S) Lightingbulb,meter 1
13|B061770105000060L |GB/T6177.182FMS5(% 4:84%) Nut M5 2
14 [BO009601050000KO0L  |GB/T96F#5(4% FE £ 140HV) Washer 5 2
15

16

17

18

19




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

4 ZE §JiVEH | CLELOCK

CLINSMAIOIC

No\ o m ENGLISHDESCRIPTION QTY|
1 |B166740106001070L |GB/T16674. 1MEARM6 X 10 (% %8, 8%%) |Bolt M6x10 1
2 107002-1853-C700 751256Y-3 (IV) & 24 (=41, A4R) | Vehiclelock 1
3 [B166740108001670L [#Zf:MB8x16(% 4k8.84%) ScrewM6x16 2
4 [31270-1853-C100 75125GY-3 (1V) S &8 G 8. FIBR) (S) [Lock,helmet 1
5 |61110-1853-C200 7S1256Y-3 (1V) S a6 8 G B . 110 (S) [ Lock fueltankcap 1
6 |84200-1853-C300 781256Y-3 (IV) 2K IF 81 G (14R) (S) | Ignitionkey 1
7
8
9
10
11
12
13
14
15
16
17
18
19




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

41/ R 2 SOF TAXLE/CABLE

72600-1853-01000L

RevisionNumberPage:6

781256Y-3 (1) B &% (CB, K965, #5125, 40

Cable,clutch

QTYy|

72400-1853-00000L

FINEDAE

Cable,throttle

87300-1853-01000L

TR

Cable,odometer

Olo|N|o|la|~|lw|N]|F-

=
o

11




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

F308/ 54 $EGR1P/BACKV | EWMIRROR

$

RevisionNumberPage:7

QTYy|

1 169110-1853-C000 21256v-3 (I1) /& J5 LG (B, v Feinwy, s, i) | Leftrearviewmirror 1
2 |72100-1853-030065 781256Y-3 (D) J7 IR (i F4eg7 5, B3k | Tube,steeringhandlebar 1
3 [69120-1853-C000 71256v-3 (I1) 45 U (8%, v Feiagy, e, v | Rightrearviewmirror 1
4 172010-1111-0100 7S125GY (V) A FHIRE Leftswitchassembly 1
5 (72201-1853-0100 e TF RIS Rubberbush,lefthandlebar 1
6 [08216-0000-0000 JLAFL=130mm TiebeltL =130mm 4
7 72209-1853-0000 BETFWN Handlebar,clutch 1
8 |72053-1245-0000 W B Acceleratorslide 1
9 |72301-1853-0100 HIF IR Rightswitchassembly 1
10{17010-1111-0000 Ty 25 8] 5 s Fixingseat,oiler 1
11{72020-1111-0100 75125GY (V) 4 TR EMA & (F il %) |Rubberbushassembly,righthandlebar 1
12
13
14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

RevisionNumberPage:8

1 [B166740108003070L |HZ42M8 X 30 (% 4:8. 84%) BoltM8x30 1
2 [91302-0080-32110L  |HHil# &8 X b 32-11(F43) Flangedwasher 1
3 (61112-1853-0000 WA G B Rearbufferbush,fueltank 1
4 161100-1853-C10065 751256Y-3 (V) Ji4e (B2 ) Fueltank 1
5 [61150-M567-0000 JHTF R M16X 1. 5) Fuelcock 1
6 |61302-0000-2400 L (04X d8X110. fifih) Compoundfuelpipe@4x@8x110 1
7 [61302-0000-0900 HFAamME (d4ax d8X220, i) Compoundfuelpipe@4x@8x220 1
8 161180-0000-0100 PRI It e 2 (R v Fuelfilter 1
9 [91402-0075-07510L E# $7.5 Clipspring®7.5 4
10(61111-1377-0000 AR T 2R b Frontbufferbush,fueltank 2
11|B061770106000060L |GB/T6177.18Z FBEM6(%E 4k 84%) Nut M6 4
12|B0009701060000KOL |GB/T97FFA6(ZE £%140HV) Washer 6 4
13|87200-1853-C000 ZS125GY-3(V ki 4 as fuel sensor 1
14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION

SEREOE0EI0)
FEHSeat Revisio erPage:9

NoANRAREOSACH (231G cOm ENGLISHDESCRIPTION QTY|
1 41100*1853*(}5% - zs;c\:w): 'ﬁz(ﬁw!ﬂfﬁmm'\csr.zlostrm) Seatsfordoublemen 1
2 |B166740106001670L |z M6x16(7% 4:8.8%%) Bolt M6x16 2
3 [91302-0060-25060L | ##lil1 #@6xP25x1.5-5.5( % £%) Flangedwasher p6x®25x1.5-5.5 2
4 [91301-0060-25020L | F-#p6xd25x2(F 4}) Planewasher6 2
5 |B166740108002570L  [iZ#2:M8x25(7% 4:8.84%) Bolt M6x25 2
6 [41460-1853-C10065 78125GY-3 (V) FEH 20 (B ERH) Bracket,Seat 1
7
8
9
10
11
12

t o0 13

é} [ @ 14
15
16
17
18
19

N
o




o 5

ONE-STOP PARTS SOLUTION
5|87 @] 4 [X]B)
B S TfElectricparts RevisionNumberPage:10

QTY
1 [85171-0000-0000 LOAfRER Fusepipe 2
2 [83200-000-5400 & Hith (CB6L-B. #4f. i) Battery 1
3 83230-0000-2100 HLR (CB6L-B) Electrolyte 1
4 [85100-1853-C800 7S125GY-3 (V) FHi%% Maincable 1
T 5 182290-1126-0500 JEEh Yk H g% Startingrelay 1
l' __________________ '} j‘ 6 |185600-G124-C200 [N 2 Flasher 1
I I ‘ 7 183100-H206-0000 e 5 37 Rectifier 1
: . : - 8 |B166740106001270L |IZ42M6 X 12 (FE4:8. 84%) BoltM6x12 3
I ’; I 9 |81200-1126-0000 ks Ignitor 1
; : ‘; 10(85500-1219-010065  |mii\ Horn 1
R - - - = - 01 11/81100-1126-C300 Rk Ignitioncoil 1
12|B166740106001670L |IZ42M6 X 16 (£ 4E8. 84%) BoltM6x16 2
13|81301-1265-0000 LZX125-2:K AL FEE Cap,piston 1

14

n o 15

16

17

18

19

20




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

T B/t 5 tool /batterybracket Revisio erPage
NO) o ACI (231G cOm ENGLISHDESCRIPTION QTY
1 [06000-1126-C100 |pa%& [.H. — 7 "|Vehicletools 1
2 |B0009601060000KOL  |*F-#4 ¢ 6 (% 4E140HV) Planewasher6 1
3 [B166740106001670L [hZ#2M6 X 16 (£ 4E8. 84%) BoltM6x16 1
4 |B166740106002570L |GB/T16674.1i2M6x25(% 4:8.8%%) |BoltM6x25 1
5 |63710-1853-C000 781256Y-3 (I1) T F. & GHIT, Bk)  [Toolbox 1
6 |B166740106001270L |#Z#M6x12(7% 4:8.8%%) BoltM6x12 2
7 183220-1853-C20065 781256Y-3 (V) Z iy 4t (5 ek )  |Bracket,battery 1
8 [83210-M567-0000 75250GS £ Hiith fii Band,Battery 1
9
10
11
12
13
14
15
16
17
18
19




ONE-STOP PARTS SOLUTION

£ OE0EI0)
514 B rearfender Revisio erPage

NO) [\[\[Wtﬁoqp Cl (231G cOm ENGLISHDESCRIPTION QTY
1 6222A70000713(ﬁ - T"?ﬁﬁi\?ﬂ?¢;5x q>13.5'x ;2K3+2E 7 |Rubber washer(p8.5x(13.5x¢20-3+2+3) 3
2 |63201-1853-C000 751256Y-3 (V) Ja#4JB bR (iEiT, B Ik) |Rearfender 1
3 |B061770106000060L |2~ ijiZ FM6 NutM6 1
4 |B166740106002070L |IZ4:M6x20(7% 448.82%) Bolt M6x20 4
5 |B0009601060000KOL |73 & 6 (7 £3140HV) Planewasher6 4
6 (91302-0060-18040L L HOExD18x4( % 41) Flangedwasher 4
7 [B061770106000060L |12 kM6 (7 4:84%) NutM6 2
8 63206-1853-C10065 751256Y-3 (V) G 8 7 42 (2R ) | Bracket,redlicenceplate 1
9 |B166740106001270L |#ZF:M6x12(% 418.84%) Bolt M6x12 2
10|9A114-1060-03070L |2 42M6 X 30 (ZE 48, 82%) Bolt M6x30 2
11[91302-0060-18070L T O6X & 18-4 (F L) Flangedwasher 2
12{91207-1060-02200L ISR TM6 X 22 X 11 (4%) Clip M6x22x11 4
13

14

15

16

17

18

19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

KT/ lE%: [ kTRear | ampassemb | y/TURN I NGLAMP

No\ 0! cOm ENGLISHDESCRIPTION QTY|
1 |86500-1853-C600 ZS125GY-3(1Il) &2 J5 ¥ m4] (&I, LED) | Leftturninglamp,rear 1
2 |86600-1853-C600 ZS125GY-3(I1l) A & ¥ 4T (5L, LED) [Rightturninglamp,rear 1
3 186260-0000-C300 RITHT 8 (5 A #586200-1853-C300) | Taillightbulb 1
4 [86204-1853-C100 ZS125GY-3(IV) BT 4T E(S) Sidecover,rearlamp 1
5 |B061770106000060L |#REM6(FE£84K) Nut M6 3
6 |B0009601060000KOL | F&p6(FE£140HV) Planewasher 6 3
7 186200-1853-C500 ZS125GY-3(V) BT BB (E5T) Rearlampassembly 1
8 [8620G-1853-C000 ZS125GY-3(IV)BITEBA (24K, RXM)S) |[Rearcase,rearlamp 1
9 [9A133-1048-013X0L [k BB RATSTA.8x13(FEE450HV) |Screw ST4.8x13 4
10 (B0009601050000K0L  |GB/T96F#5(4EFE £ 140HV) Washer 5 6
11|86309-1853-C10065 ZS125GY-3(V)a £ BT X2 (LED, 2 ¥:E) |bracket, rear left turning lamp 1
12186601-1853-C10065 ZS125GY-3(V) A ¥ BT 228 (LED, B Ek%) [bracket, rear right turning lamp 1
13|B166740108001670L |GB/T16674.112#M8x16(E4k8.84) |Bolt M8x16 2
14(B061770105000060L |GB/T6177. 11ZRM5(FE8R) Nut M5 2
15

16

17

18

19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

Z3BEEAIRFILTER

RevisionNumberPage:14

QTY]
1 |16100-1853-0200 2 PR Airfilter 1
2 |B166740106001670L |42 2M6 X 16 (%448, 82%) BoltM6x16 1
3 [B0009601060000KOL |34 ¢ 6 (% 4E140HY) Planewasher6 1
4 [91206-1060-02000L |42 EEJeM6 X 20 (%47 Clip,flangednutM6x20 1
5 (16101-1853-C000 2 PERRIE S Airfilterelements 1
6 [16123-1853-C100 751256Y-37% JEARHE K R (4%, S) |Jointclip,airfilter 1
7
8
9
10
11
12
13
14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION

5|87 @] 4 [X]B)
14 ;H12§CARBURETOR RevisionNumberPage:15
QTY]
1 |B166740106002070L  [hZFEM6 X 20 (4 4E8. 84%) BoltM6x20 2
2 [15800-1853-0100 WAENE Intakepipe 1
3 [17191-1126-00000L | @54k Wireclip 1
4 |B061770106000060L |[#ZEEM6 NutM6 2
5 |17100-1853-C400 751256Y-34k 388 (371108, PZ30, F-3), J1&) |Carburetor 1
6
7
8
9
10
11
12
13
14
15
16
17
18
19

N
o




e UG

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

P RRMUFFLER RevisionNumberPage:16

3

1248

. 2 8
M8x45(7%E 4 8.84%) Bolt M8x45

N
w3
e
o
1))
2
N
o
21
o
o | O
=]
S
g
o
J
=1k
e

1

1

3 [91304-0085-12270L  |B #1745 8.5%@12x27 Flanged washer 1

VT T 4 142154-1853-0000 Ja TT4ER 2 Rubber plug,rear armrest 1

T‘TT ‘f '| 5 ]1804M-1853-C10066  |zS125GY-3(V) <k BHSERB(IE) [Rear part of exhaust pipe 1

Lﬁrl (38 - 6 |B009230008001730G |2 FI$RRMBx17(§E5455%) Cap nut M8x17 2

R RCRGERETEEEELLRREEERLEEPREES s g | 7 |18030-1211-0000 BEEREHL Seal pad,ex muffler 1
: T g*l olo 1| 8 [1804L-1853-C10066 ZS125GY-3(IV)BH UK S HFSERTER(IL)(S) |Front part of exhaust pipe 1
: oj . E 9 [B166740108003070L (GB/T16674.112#2M8x30(Z4#8.84%) |Bolt M8x25 1
I? 10|B0009601080000KOL | FF#AB(ZE Lk 140HV) Plane washer 8 1
1| 11]6222A-1853-0000 TR H Shape rubber washer 1
' [ 12]18010-1853-C000 ZS125GY-3()HFEREHE(S) Seal gasket,exhaust muffler 1
E é 13]18000-1853-C15066 ZS125GY-3(V)HSUHER(ERRR, E21Mm8) |Muffler 1
oo o) 14|9A113-1060-01070L +FRRELIZETM6x10(%4%8.84%)  |Screw M6x10 3
e : ; [ij 2 ' | 15[B000930006000000L  |GB/T938HADE(ZELE) Spring washer 6 3

< o= - = = 1116]18040-1853-000065 ZS125GY-3HSHFERIP = (A1, 12E)(S) [Cover,exhaust muffler 1
17 [B0009601060000KOL |GB/T96.1F#@6(ZE £:140HV) Washer 6 2

18|B000930006000000L  |GB/TO3%H:DE(F4E) Spring washer 6 2

19|B008180006001020L |GB/T818¥Z4TM6x10( % £43:4.84%) Screw M6x10 2

20(18040-1853-C10071 ZS125GY-3(V)BEUH AR (1)1, 1R ) | Cover,exhaust muffler 1

21|18001-1853-C100 ZS125GY-3H AR P CHFERRT) |Buffer pad,exhaust muffler 1




e UG

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

KR\ HEfootcontrolparts

QTY
1 [24400-1853-000065 ARSI (BB 7R Gearshiftpedal 1
2 |B057830006002070L  [#Z#2M6 X 20 BoltM6x20 1
3 [B057830006002270L |12 #2M6 X 22 BoltM6x22 1
4 [21200-1245-C00065 L7X125GY (1) JR 208 (bafF %4k, BEkE) |Startingarm 1
5 152105-1853-00000L 7S1256Y-3 ) il 5 [m1 437 35 (75 43) Returningspring,rearbrake 1
6 [52100-1853-000065 7S125GY-3 )5 20 (B2 Bk E) Rearbrakingleverassembly 1
7 |B057830006003570L  [hZFEM6 X 35 (% 4E8. 84%) BoltM6x35 1
8 [B061700006000060L |42 REM6 (ZE£%8%%) NutM6 2
9 [91301-0170-23020L TR P17xD23x1 5( L) Planewasher@17x¢23-1.5 1
10|B000910003002500L  |GB/T91JT [1443x25(7% 43) Open pin3x25 1
11{52200-1853-01000L 75125GY-3 (I1) JE S B AT (540, %4%) |Pull rod, rear brake 1
12 [B0009701060000K0L GB/TITF- 46 (ZE4¢140HV) Washer 6 1
13 [B008820006001800L GB/T8824T FL4H & 6 X 18 (FE4%) Stiletto pin 1
14|B000910002001800L GB/T91FF 452 X 18 (F4¢%) Open pin 2x18 1
15|84602-1853-C0000L 78125GY-3 (11) Al shIF 65 (35mm, ZE4E) |Rear brake switch spring 1
16
17
18
19

N
o




Jak

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

>
SERCUBE

il /& B B5 FRONTREARPEDAL ASSEMBLY Revisio erPage:18
NO o ACI (231G cOm ENGLISHDESCRIPTION QTY
1 [32110-1853-010065 | & pifE R (BT Leftfrontpedalassembly 1
2 132120-1853-010065 A 1 RS S (B Bk ) Rightfrontpedalassembly 1
3 [32420-1853-020065 781256Y-3 (I1D) #5 JE B 24 (), ) |Rightrearpedalassembly 1
e e @ ® @ Um om om m m ) | 4[32410-1853-020065 |zs1256v-3 (D) e m Mgk (5, k) |Leftrearpedalassembly 1
: ! . i '] 5 |32108-1853-C100 281256Y-3 (1) Hif B &5 5 (S) Pinshatft,frontfootpeg(s) 2
1 I (5 00 ‘ : ] l 00 é |16 [32112-1853-C1000L _[z51256Y-3 (1) sl s 113 (£4) () |Torsionalspring frontpedal 2
P v |7 Is2114-1853-c1000L  [751256v-3 (11) i i £ (£40) (5) |Bush,frontiootpeg 2
H i i i [.8 [B0009701060000K0L GB/T97. 1°F34 & 6 (ZE4%140HV) Washer6 2
- @ o - 9 |B000910002001800L GB/T91HF A2 X 18 (4 Openpin,footpeg 2
------------------- I’II’I tesss-s-----------¢ 110]32106-1853-C10065 751256Y-3 (11) 72 RIS (B 2k 22) () | Leftfrontpedal(s) 1
11|32107-1853-C10065 751256Y-3 (1) 45 B BB AR (2822 (S) |Rightfrontpedal(s) 1
12|B166740108003070L |42 #£:M8 X 30 (% 4E8. 84%) BoltM8x30 4

13

14

w 15

&l 16

17

18

19

N
o




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

75 [E)#ESTEER INGSTEM

RevisionNumber

QTYy|

1 [71100-1853-020065 7 R R Steeringpostassemlby 1
2 |71106-1853-CO000L 281256Y-3 (IV) 8 IR B} (4% (S)  |Bolt,steeringpost 1
3 |7112B-1126-C0000L 751256Y-3 (IV) 7 [k - 3 ] (£ 4¢) (S) [Washer1-¢23 1
4 [71105-1853-C0000L 75125GY-3 (IV) J5 AL 145 R B (4%) (S) |Adjustingnut,steeringpost 1
5 |71136-1853-C0000L 281256Y-3 (IV) Jy [l T 44 (F 4b) (S) [washerg24x@37 1
6 |71124-1853-C000 751256Y-3 (IV) J5 [ Kk 2 el (S) Dustproofring,steeringpost 1
7 [71121-1853-C00065 751256Y-3 (IV) J5 Al KE 34 (S) (%) |lowerconnectingplateandstandingpipeassy 1
8 |71200-J257-0000 J7 10 Bl e Bearing,Steeringpost 2
9 |B166740106001670L _ |GB/T16674. 1UZHM6 X 16 (4 4#8. 84%) |ScrewM5x30 1
10(71101-1853-C00065 7S1256Y-3 (IV) Jy a4k F3%Ed4R (S) (23 E) [Upperconnectingboardassembly 1
11(B000700108002570L  [GB/T70.1/4 / fij iR M8x25( % 4%8.84%) | BoltM8x45 4
12 [B166740108004070L GB/T16674. 111 M8x40(%45:8.84%) _[BoltM8x60 4
13[7111A-1853-C20065  [7S5125GY-3 (IV) J5[akE K7 (S) (B ¥k ) [Clip,steeringpost 2
14 [B166740108004570L GB/T16674. LIZHMS X 45 (ZE4E8. 82%) |BoltM8x35 4
15]72619-1219-000065 7S125-11 B &2k F (B RLE) Clip,odometer 1
16

17

18

19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

B = 22FRONTSHOCKABSORBER

QTY]
1 [34100-1853-01000A IR A (IF BB, 37mm XA, k) |Leftfrontdamper 1
2 |34200-1853-01000A AR R, B, 37mmil &, it) [Rightfrontdamper 1
3 [85105-1853-C000 ZS125GY-3(IV) B 24 & Mileagewireclip 1
4 85105-J257-0200 ZS150GY-10 2 124 :2(IE S EA) |Mileagewireclip2 1
5 |B008180005003020L |GB/T8184%45TM5x30(%E 45+4.84%) ScrewM5x30 1
6 [B061700005000060L |GB/T61708%FM5(ZE4382%) NutM5 1
7 185800-F453-0100 LZX90-2( I )& R 51 3% front reflecter 2
8 |8580A-1853-C00065 ZS125GY-3( V)RS & 25 /e 57 42 (3% B) |left bracket, front reflecter 1
9 |8580B-1853-C00065 ZS125GY-3( V) #5257 4 (B B) |right bracket,front reflecter 1
10
11
12
13
14
15
16
17
18
19




SE n:‘II:E gAQH%

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

B4 3B #RFRONTFENDER

QTYy|

S

63104-1853-C20065 781256Y-3 (V) BT R4YEHR GIiL, 22k ) |Frontfender

B166740106002070L  [#Z2F2M6 X 20 (ZE4¢£8. 84%) Bolt M6x20

B0009601060000KOL [P #@6(% 4 140HV) Planewasher@6

ol N N

63113-1245-0000 RS AR i 2 Frontfender,Rubberpad

Olo|N|o|la|~|lw|N]|F-

=
o

=
=

=
N

=
w

[y
i

L111900p 9009
& & o

=
a1

[y
[<2)

=
~

[y
[

=
©

N
o




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

HifERIFront disc brake

QTY]
1 [53000-1853-0300 TR A Front disc brake assembly 1
2 |B166740108003870L |28 X 38 (ZE4ES. 82%) Bolt M8x38 2
3 |53001-1853-0200 [N Front brake disc 1
4 19A120-1080-02050L P75 FR B BLERET (M8 X 20 (A1 & 10X3.5) . E4¢ |Front brake disc screw M8x20 4
5 [53002-1853-C000 751256Y-3 (IV) R AR AI & (S) Oilpipe, front disc brake 1
6 |53014-1853-C100 751256Y-3 (IV) BRI F5E (S) Lowerpumpfront disc brake 1
7 153013-1853-C200 75125GY-3 (IV) R i 1 BE 3 - (#2) (S) |Frictiondisc,front disc brake(left) 2
8 |53012-1853-C000 75125GY-3 (IV) ATAEA EE (S) Upperpump,front disc brake 1
9 |72310-1853-C000 78125GY-3 (IV) 45 F-4 () (S) Front brake handlebar 1
10(85120-1853-C100 751256Y-3 (I1D) B #lzh FF X4k () | Switchwire,front brake 1
11{53013-1853-C300 78125GY-3 (IV) HiT A & BEH 44 (S) | Frictiondisc,front disc brake(right) 1
12
13
14
15
16
17
18
19

N
o




o 5

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

JeHlENEErearbrake

=
=

QTY
1 154220-1853-0000 7S125GY-3 i ill sh i 1 4L (S) SHOES, REAR BRAKE 2
2 [54205-1853-000089 78125GY-3J il #h# 5 (W) (S)  [COVER, REAR BRAKE 1
3 |54201-1853-00000H 7S125GY-3 5 il Zh i 5 34 (S) (FAn) |SPRING, REAR BRAKE SHOES 2
4 154208-1853-00000C 75125GY-3Ji5 il & # 45 s it CREE) INDICATION PLATE, REAR BRAKE 1
5 54209-1853-00000C 78125GY-3)5 il Zh M 5e CE4E) (S)  [CAM, REAR BRAKE 1
6 [B0009700060000K0C GB/T97°F-#6 CREAE 140HV) WASHER 6 1
7 [B061770006000060C GB/T61774 SR REME CREEES L) NUT M6 1
8 |B166740106003570C GB/T16674. 1H2H2M6 X 35 (48, 84¢%) [BOLT M6X35 1
9 154207-1853-00000C 25125GY-3fE il B A hi B CEAF) (S) LEVER, REAR BRAKE 1
10[54200-1853-C00089 751256Y-3 (V) JE 1028 (i, fE e s, fuitat, i) [CAM, REAR 1
11
12
13
14
15
16
17
18
19

N
o




o G

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

BI%EFRONTWHEEL

LI

| ddbddadsbadadiiin

tuuu.uuuu..

QTY
1 |51103-1853-C300 ZS1256Y-3 (V) Bt #hIA (3. 00-21, YX-Ps2) |Shoe,frontwheel 1
2 (51205-0000-0000 ES it Padbelt,rearwheel 1
3 |51104-1853-0700 751256Y-3 (IV) Bi%8 PIfi4 (3. 00-21)  |Innertube,frontwheel 1
4 |51181-1853-00000L [IERER9) Axle frontwheel 1
5 |51101-1853-02000L HHE 2 FT B (R, 015%@21x25,%4%)  |Leftbush,frontwheel 1
6 [87330-1853-020071 TSR E) Speedcounter 1
7 |51110-1853-050071 i e (T, 1.6% 21, B4R (1 Bl 94 ) Rearwheelwithspoke 1
8 |51116-0000-3800 BBOmE20X 35X 7 Oilseal20x35x7 1
9 [92102-000062022RS 7K (6202-2RS) Bearing6202-2RS 2
10{5110A-0000-0500 377K (202) SupportRing 1
11[51117-0000-B2000B RN E (H21X d16X51. 4. F1%4F) [Innerbush,hub 1
12(51112-0000-64000G Shehe B (1. 6X 21, 8%%) spokewheelrim 1
13]51113-2032-2340 il by 2 (0 3.2X 234) (1256YRijBiE) |Spoke,frontwheel 18
14(51113-1032-2345 R 4R 5 PR 2% (3. 2X 234, 5) (1256 iBi) |Spoke,frontwheel 18
15]51115-0000-440071 A AL B R CBE LA ATRL, 1256Y-31V4E) (5) |Hubassembly 1
1651124-0000-02000C 15 S HERE (M3, 6X0. 6, ) Nut,spoke 36
17 |B061870212000060L  |i:2% [ H BB AIMI2 X 1. 25 NutM12x1.25 1
18191301-0200-30020L SEH 20X b 30X 2 (4R WASHER ¢20x(30x2 1

=
©

N
o




o 5

ONE-STOP PARTS SOLUTION
SEREOE0EI0)
[G%trearwheel

QTY

1 Y 903w IROR 3 ~ ' N & 2 VX2~ SRPS rear wheel 1

2 Mdﬂlm&m&%qy el tube,rear wheel 1

3 [51205-0000-0000 S et Padbelt,rear wheel 1

4 151210-1111-000071 7S125GY )5 2656 (4R ) Rear wheel with spoke 1

,,,,,,,,,,,,,,,,,,, . | 5 |B061870214000060L |#i%5isREM14 X 1. 5 (F4E82%) Nut M14x1.5 1

11T | |6 [51201-1853-C0000L 751256Y-3 (V) B/ (0 15X 02823, 740 |Left bush,rearwheel 1

l H‘ H 1| 7 [51281-1219-01000L  |zs125-11 (504) Jsseh (414 x 2555 @ 15, %4 |AXle,rearwheel 1

i | 8 [Bo08940158000000S |- l5s (i) Retainingring58 1

R ! | 9 [91118-6100-03700L | HEAIZHRMI0X 1. 25X 37. 5 (% 4R) BoltM10x1.25x37.5 4

E e 1 | 10|B061770210000060L  [#2EFM10X 1. 25 (%4£84%) NutM10x1.5 4

[T E 11155002-1245-01000C LZX125GYRE$6 (504, 545, 5015890/428, 7% [Sprocket 1

| ‘ Hl ‘ H } i 12[35010-1853-C0000B__ |Z51256Y-3 (V) #1558 (F14%)  |Adjuster,chain 2

|| 13|51116-0000-0400 28X 42 X 7 Oilseal28x42x7 1

1| 14]92102-000063022RS 7K (6302-2RS) Bearing6302-2RS 2

15|51117-0000-7500 RENATE (620X ¢ 12X41.7) Innerbush,hub 1

\'r) 1‘1‘? pasy 16[51228-1111-0000 K support ring 1
E m© 17]51114-2040-1595 Jo e FE AR A (4. 0X159. 5) Spoke,rearwheel 18
18]51114-1040-1605 JE g PR 2% (P 4. 0X160. 5) Spoke,rearwheel 18

19 [51214-0000-070071 AR R GRIF S A, 4R (S) [Rearhubassembly 1

20[51124-0000-03000C HRIKIBEE (M4 X0. 7, R Nut,spoke 36

21[51112-0000-19000G ZEHeRC B (2. 15X 18) (S) spokewheelrim 1

22(51202-1853-C0000L 751256Y-3 (V) S Akt (B, 015X o 28xa2, %20 |Right bush,rear wheel 1

23 [B061710014000060C GB/T6 171U RIMI4 X 1. 5 CR4E840) Nut M14x1.5 1




>
SERCUBE

SEREOE0E0

ks

ONE-STOP PARTS SOLUTION

FX/Ia R EzSrearfork/rearshockabsorber

NO) 0 N ENGLISHDESCRIPTION QTY
1 |B1667402100070S0L |GB/T16674.2824M10x1.25x70(Z£4%10.94%) [BoltM10x1.25%70 1
2 [B1667402100075S0L  |GBIT16674.2488M10x1.25x75(74£10.94%) |BoltM10x1.25%75 1
3 |B061870210000060L |40 REM10x1.25( % 4 6F) NutM10x1.25 2
4 [33300-1853-C10065 ZS125GY-3( 1) & AT BB 18N E, Be54#) |Rearabsorbershock 1
5 |9A113-1060-01670L  |+FRRKLIZFTMEx16(F£8.82%) |Bolt M6x16 2
] 6 |35001-1853-C000 ZS125GY-3( V)it ZeirF Protectingclip,chain 1
- 7 [B0009601060000KOL  [GB/T96.1F #4¢p6(Z 4% 140HV) Washer 96 2
: 8 |35200-1853-C1006N  |ZS125GY-3(V)FE X M (¥ 7R) Forkassembly 1
9 [35201-1552-0000 7S125-30F X Bhb % Dustproofcap,fork 2
: 10|35281-J150-00000L  |ZS150CF X /j(M14x1.5x253, %4k) |Shatft,fork 1
. 11|B061870214000060L |GB/T6187.24 KB RFM14x1.5(7FE 4£84%) |Nut M14x1.5 2
12|35283-1853-C1000B 75125GY-31II°F X A 4 £ (S) Innerbush,fork 2
' 13]B000310110002570L |/ i Sk AT HFfLURARMI0 X 1. 25X 25 | Bolt M10x1.25x25 1
: 14|B0009701100000K0L | 10 Washer 10 1
15|B061800010000060L | FF#fi BEM10X 1. 25 Nut m10x1.25 1
16|B000910002502500L | Jf [1442.5%25 Open pin 2.5x25 1
17]35213-1853-C1006N |7 X R A7 4T Restricting rod,fork 1
18
19




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

$E &/ chainbox/chain

7] ol o
%*Oﬁ-’—
B B B

RevisionNumberPage:27

1 [35110-1853-C000 751256Y-3 (I1) E4%E & (JiiT, B4R)  [Halfchaincase 1
2 |26400-428H-0130 i 2 (428Hx13071) Chain(428Hx130) 1
3 135316-1853-C000 78125GY-3 (I1) B Z 45k (JiiT, 2I7) |Block,chain 1
4 |B166740106001270L  |#Z M6 X 12 (% 4E8. 84%) BoltM6x12 2
5 [B0009601060000KOL |34 b 6 (%4 140HV) Planewasher6 4
6 |B166740106001670L [#2#:M6 X 16 (448, 82%) BoltM6x16 2
7
8
9
10
11
12
13
14
15
16
17
18
19

N
o




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

SHFE3PHRPROTECT INGBOARD, FUELTANK

CLEmaTo.C

o\ANRARLOSS @ m ENGLISHDESCRIPTION QTY
1 [63373-1853-C5H665 ___|zs1256v-3 (V) i/ e CIaiL, 2 5k, 1e#) | Leftdecorativecover fueltank 1
2 163374-1853-C5H665 781256Y-3 (V) S AT GiEiT, 22k, Hew) [Rightdecorativecover fueltank 1
3 |9A113-1060-01270L |- K SkUBATME X 12 (£ 4%8. 84%) | ScrewM6x12 4
4 [B0009601060000KOL | F-# b 6 (ZE4E140HV) Planewasher6 6
5 191311-G124-0000 WP (b 5X d 15) Rubberflatpad(h5*d15) 6
6 |9A113-1060-01670L |+ K Jim SkIRETM6 X 16 (Z£4%8. 8%%) | ScrewM6x16 2
7
8
9
10
11
12
13
14
15
16
17
18
19




o G

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

= s idecap

RevisionNumberPage:29

QTYy|

1 |63341-1853-C4H665 781256Y-3 (V) /2 #4435 GiiT, BBk, He#) | Cap,vehicleleftpart 1
2 |63301-1853-C3H6 781256Y-3 (V) /& {35 (T, K #%E0, Hes) |Leftsidecap 1
3 [63352-1853-C4H665 731256Y-3 (V) 45 %4435 (T, B3R, Hex) |Cap,vehiclerightpart 1
4 [63332-1853-C3H6 751256Y-3 (V) Aifill 3 GIEVT, 7k #E0, ne) |Rightsidecap 1
5 |9A113-1060-01670L [+ K jm skURATME X 16 (% 458. 84%)  [ScrewM6x16 4
6 [9A113-1060-02570L |+ K SkIBEIM6 X 25 (£ 418. 84%) | ScrewM6x25 2
7 |BO009601060000KOL |3 & 6 (% 4 140HV) Planewasher6 6
8 [91311-G124-0000 FJRF# (b 5X b 15) Rubberflatpad(h5xh15) 6
9 |9A133-1042-013X0L | jid Sk I B4TST4. 2 X 13 (F4¢450HV) | ScrewST4.2x13 4
10 [B0009601050000KO0L |5 (4 7 %5 140HV) Planewasher5 4
11]63346-1126-0400 78125-2" (1) {3 /18 (=76 2. 4% ) |Rubberringrotundity 4
12
13
14
15

T 00000 000000 1] 9000 Q00 6

EJ % I 'E’ 17
18
19




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

& ZRearCOVER

RevisionNumberPage:30

QTY
1 [9A113-1060-01670L - K SR ABETME X 16 (¢ ScrewM6x16 4
2 |B0009601060000KOL  |*F-#& & 6 (ZE%£140HV) Planewasher6 6
3 [B061770106000060L |MZEEM6 (ZE£43:8%) NutM6 2
4 63602-1853-C50065  [7S1256Y-3 (V) J2 3% (iir, B¥k®)  |Rearcover 1
5 [6222A-0000-0800 TFRBH(H8X 11X d 18-3+2+3) |HShaperubberwasher 4
6 (91302-0060-18040L L HOExD18x4( % 41) Flangedwasher®6xd18x4 4
7
8
9
10
11
12
13
14
15
16
17
18
19




ONE-STOP PARTS SOLUTION
BB OE0EN)

J53k FReararmrest

i

=
7

RevisionNumberPage:31

QTY]
1 [42217-1853-C00071 KEIEHRT &%, WD Reararmrest,L 1
2 |42218-1853-C00071 HiEYFE BEE, B Reararmrest,R 1
3 [B166740108003070L GB/T16674. 1HZH2M8 X 30 (% 438. 84%) |BoltM8x30 2
4 |B166740108005570L GB/T16674. 142 HEM8 X 55 (ZE44) BoltM8x55 2
5 [B0009601080000KOL  [*F-#8(% ££140HV) Planewasher8 2
6 [B061870108000060L GB/T6187. 14 S HERIMB (% 4k84%) Nut M8 2
7 [42207-1853-C000 751256Y-3 (V) Gk F LY 5% left protecting cap,rear armrest 1
8 [42208-1853-C000 751256Y-3 (V) Gk F A 5 right protecting cap,rear armrest 1
9
10
11
12
13
14
15
16
17
18
19

N
o




Jak

!

SERCURE

ONE-STOP PARTS SOLUTION

S EIR I EES()
ZEZ8frame Revisio erPage

No\ o ACI (231G cOm ENGLISHDESCRIPTION QTY|
1 |31100-1853-C1306N  |7S1256Y 3 (V) =2 CIEFfirt, frht e, i) |Frame 1
2 [32130-1853-030065 MISZH(S TR ) Sidebracket 1
3 [32102-1853-00000L ) R (T 4) Spring,sidebracket 1
4 |08216-0000-2200 LAL=250mm (/e . B ,%3.5mm) |TiebeltL=250mm 2
5 |08216-0000-1900 FLArL=130mm(%E2mm. JE k) TiebeltL=130mm 2
6 [08216-0000-0800 LA L=150mm(%E2mm) TiebeltL=150mm 2
7 108216-0000-0700 FLA7L=180mm(JE J¥) TiebeltL=180mm 4
8 [91113-6100-03570L  [dkhissfi & MrigkeM10x1.25x35-20( % 4:8.8 [HexagonheadboltM10x1.25x35-20 1
9 [B061870210000060L |4 '& 42 FFM10x1.25( 7% £:84%) Nut M10x1.25 1
10|B166740106002871L GB/T166744Z kM6 X 28/ (£ 4¢8. 82%) [Bolt M6x28 2
11]31204-1245-0000 LZX125GY (1) ZE28%eM o (BIR) decoration cap,frame 1
12
13
14
15
16
17
18
19




o G

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

RevisionNumberPage:33

& ThHl B¥EEnginesuspension

ST

B166740210011070L

BEFEM10X 1. 25 X 110 (F 448, 82%)

BoltM10x1.25x110

=
w

63404-1853-C10065

25125GY-3 (V) $I XM 4R BBk )

(pearlblack)

[y
i

32301-1853-00006N

7S125GY-3 R SINLA FIERR (K= 2)

Connectingboard,engineleftupper

1 2

2 |B166740108009070L |#ZFEM8 X 90 (ZE£ES. 82%) Bolt M8x90 1

@ j 32327-1853-00006N zs125m—375@%4$(f5}%> Léftfrontsuspensiqn 1
[ 32328-1853-00006N 7S125GY-345 BT R EE Oy 22 8) Rightfrontsuspension 1

5 |B061870210000060L |8 SIS REMI0 X 1. 25 (% 4¢t4%) NutM10x1.25 2

ﬁ ] ] 6 [B061870108000060L | 'Z B RIMS (FE4E8LK) NutM8 7

7 |B166740108006070L  |Z#4M8 X 60 (%428, 84%) Bolt M8x60 3

8 [32305-1853-00006N RANWUGE A FIESER =) Connectingboard,enginerightupper 1

o0 ° 9 [B166740108002070L  [hZ#2M8 X 20 (£ 4E8. 84%) BoltM8x20 2
? ? ? ? ? 10 (B166740106002070L  [#242M6 X 20 (E£4%8. 84%) BoltM6x20 1
11|B061870214000060L |#Hil#H & 6 X & 20-9 (F4%) Flangedwasher@6x@20-9 1
12(86213-1853-C000 781256Y-3 (V) AT IR E sleeve,rear lamp 1

1

1

1

1

2

1

Ll
E 15132302-1853-00006N 7S125GY-3R Ml A _FiERAR (=) |Connectingboard,enginerightupper
(] ] 16 [B166740108009570L GB/T16674. 1HEHEM8 X 95 (Z4:8. 84%) |Bolt M8x95
17|B166740108007570L GB/T16674. 1UEFEM8 X 75 (ZE4¢8. 8%%) [Bolt M8X75
18|B166740108007070L GB/T16674. LIZFM8 X 70 (F 418, 82%) |Bolt M8x70
19

20




ONE-STOP PARTS SOLUTION

S EIR I EES()
F3B3FBhand|ebar protecting cover RevisionNumberPage:34
QTY
1 [72016-1.266-010065 L7ZX2006Y-2 (1) FiE4r & (B H) handlebar protecting cover 2
2 [72022-1111-0000 75125GY (V) FE 8 iEth (54540) |connecting block,handlebar protecting cover 2
3 |72028-1.266-000089 [12x2006v-2 (1) Ty & £ 1+ (ks |upper clip,handlebar protecting cover support | 2
4 172029-1,266-000089 1L7x2006Y-2 ( 1) FHu4 83 42 F -k G |lower clip,handlebar protecting cover support | 2
5 |B000700106002070L GB/T70. 1475 fIBATME X 20 (Z4E8. 84%) |Screw M6x20 4
6 |B0009601060000K0L GB/T96. 1°F-# & 6 (F £ 140HV) washer 6 8
7 |B061770106000060L GB/T6177. 1WEBRIMG6 (- £¢8%) nut mé 2
2] 8 |9A113-1060-01670L RSk IBEIM6 X 16 (F 448, 8%%) | Screw M6x16 2
‘ . * 9 [B166740106001670L GB/T16674. 1MZHEM6 X 16 (% 4E8. 84%) |Bolt M6x16 2
*77. 10]9A113-1060-02570L K S 2ATM6 X 25 (ZE4#8. 82%)  [Screw M6x25 2
M o .
0000000 o o ¢ 34 3} L1 13
@ 14
15
16
17
18
19

N
o




